- 430978001

FIELD MANUAL FOR
PERFORMANCE EVALUATION AND TROUBLESHOOTING
AT MUNICIPAL WASTEWATER TREATMENT FACILITIES

by
Gordon L. Culp
Nancy Folks Heim

Culp/Wesner/Culp
Clean Water Consultants

EPA Contract No. 68-~01-4418
R

\\vZ

NOHIAN
o o
Yy
W 4genct

-

<
¢ prote”

EPA Project Officer
Lehn Potter

January, 1978

Prepared for
Environmental Protection Agency
Office of Water Program Operations
Washington, D. C. 20460

Environmental Protection Agency
Regim V, i ey

Y -
OV L, e C’U\OGG

N
Chucago, Hibios 60c04

For sale by the Superintendent of Documents, U.8. Government Printing Office, Washington, D.C. 20402



DISCLAIMER

This report has been reviewed by the Municipal Environmental Research
[...]
removal system. ILong-term corrections must be made that will improwe the
settling characteristics of the sludge or remove the excess solids from the
treatment system.

Measurements of the sludge blanket depth in the clarifier should be
made at the same time each day. The best time to make these measurements
"is during the period of maximum daily flow, because the clarifier is operat-
ing under the highest solids loading rate. The sludge blanket should be
measured daily,and adjustments to the RAS rate can be made as necessary.
Adjustments in the RAS flow rate should only be needed occasionally if
the activated sludge process 1is operating properly.

Waste Activated Sludge Flow Rate—-

The objective of wasting activated sludge is to maintain a balance
between the microorganisms and the amount of BOD. When the microorganisms
remove BOD from wastewater, the amount of activated sludge increases. The
rate at which these microorganisms grow is called the growth rate and is
defined as the increase in the amount of activated sludge that takes place
in cone day. The objective of sludge wasting is to remove just that amount
of microorganisms that grow. When this is done the amount of activated
sludge formed by the microorganism growth is just balanced by that which is
removed from the process. This allows the total amount of activated sludge
in the process to remain nearly constant. This condition is called “"steady-
state" which is a desirable condition for operation. However, "steady-state"
can only be approximated because of the variations in the nature and quantity
of the food supply (BOD) and of the microorganism population.

Wasting of the activated sludge is normally done by removing a portion
of the RAS flow. The waste activated sludge is either puriped to thickening
facilities and then to a digester, or to the primary clarifiers where it is
pumped to a digester with the raw sludge.

An alternate method for wasting sludge is from the mixed liquor in the
aeration tank. There is much higher concentration of suspended matter in
the RAS than there is in the mixed liquor. When wasting is done from the
mixed liquor, larger sludge handling facilities are required. However,
wasting from the mixed liquor has the advantage of not wasting excessive
amounts of sludge because of the large guantity of sludge involved. The
extra security of wasting from the mixed liquor should not be underestimated.
Many plants do not have the flexibility to waste from the mixed liquor nor
are there sufficient sludge handling facilities to handle the more dilute
sludge.

Wasting of the activated sludge can be done on an intermittent or con-
tinuous basis. The intermittent wasting of sludge means that wasting is

70



conducted on a batch basis from day to day. Intermittent wasting of sludge
has the advantage that less variation in the suspended matter concentration
will occur during the wasting period, and the amount of sludge wasted will

be more accurately known. The disadvantages of intermittent wasting are

that the sludge handling facilities in the treatment plant may be loaded at

a higher hydraulic loading rate and that the activated sludge process is

out of balance for a period of time until the micoorganisms regrow to replace
those wasted over the shorter period of time.

The simplest and most commonly used approach in controlling the amount
of sludge wasted is to waste enough to maintain a nearly constant MLVSS.
This technique usually produces good quality effluent as long as the in-
coming wastewater characteristics are fairly constant with minimal variations
in influent flow rates. The operator tries to maintain a constant MLVSS
concentration in the aeration tank to treat the incoming wastewater
organic load. To put it in simple terms, if it is found that a MLVSS concen-
tration of 2000 mg/l produces a good quality effluent, the operator must
waste sludge from the process to maintain that concentration. If the MLVSS
level increases above the desired concentration, more sludge is wasted until
the desired level is reached again. Other approaches that have been used
involve wasting sludge so as to maintain a constant F/M or a constant SRT.

Microscopic Examination--

Microscopic examination of the MLSS can be a significant aid in the
evaluation of the activated sludge process. The presence of various micro-
organisms within the sludge floc can rapidly indicate good or poor treatment.
Protozoa play an important role in clarifying the wastewater and act as
indicators of the degree of treatment. The protozoa eat the bacteria and
help to provide a clear effluent. The presence of rotifers is also an
indicator of effluent stability. A predominance of protozoa (ciliates)
and rotifers in the MLSS is a sign of good sludge quality. The presence of
filamentous organisms and a limited number of protozoa is characteristic
of a poor quality activated sludge. This condition is commonly associated
with a sludge that settles poorly.

Process Control References--

There have been many articles, reports, manuals, and books written
on the control of activated sludge systems. It is not practical to
summarize all of this information in this manual. The evaluator should
read the following reference (from which portions of this section were
drawn) for detailed information on process control:

"Process Control Manual for Aerobic Biological Wastewater

Treatment Facilities", U.S. EPA, Municipal Operations

Branch, Office of Water Programs, Washington, D.C. 20460
March, 1977, EPA 430/9-77-006.

Another useful EPA document is:

West, Alfred W., Operational Control Procedures for the

71



Activated Sludge Process, Parts I, II,

ITA, and IIIB,

U.S. EPA National Training & Operational Technology

Center, May 1974.

Common Design Shortcomings and Ways to Compensate

Shortcoming

1. Diffusers plug from
dirty air.

2. Inadequate screening of
raw wastes causing
mechanical aerators and
sludge return system to

plug.

3. No or inadequate system
to measure and control
rate of return or waste
activated sludge flow.

4. Grit buildup in aeration
basin.

5. Aeration system not
adequate to maintain DO
at peak flows.

6. Surface aeration systems
throwing spray onto walk-
ways causing slippery
conditions.

7. Inadequate return sludge
flow capacity.

8. Inadequate process
flexibility.
9. Inadequate metering to

balance flows between
multiple units.

Solution

Install air cleaners on blower.

Install finer bar screen or
comminutor.

Install flow measuring devices
on RAS and WAS systems.

Install grit removal system.

Place more aeration basins in
service (if available); install
flow equalization facilities;
install more aeration equip-
ment. Convert to oxygen system.

Install shields.

Install added return sludge
pumps or increase pump size.

Modify system to operate in
plug, step, or contact
stabilization.

Install appropriate flow
metering system.

72



€L

TROUBLESHOOTING GUIDE

ACTIVATED SLUDGE

INDICATORS/OBSERVATIONS PROBABLE CAUSE CHECK OR MONITOR SOLUTIONS
1. Sludge floating to la. Filamentous organismsj la. SVI(l) - if less than| la. (1) Increase DO in aeration
surface of secondary predominating in 100, l(a) is not tank if less than 1 mg/1
clarifiers. mixed liquor ("bulk- likely cause; micro- (2) Increase pH to 7
ing sludge”) scopic examination (3) Supplement deficiency of
also can be used to nutrients so that BOD to
determine presence of nutrient ratio is no more
filamentous organisms. than 100 mg/1 BOD to 5 mg/1
total nitrogen; to 1 mg/l
phosphorus; to 0.5 mg/1
iron
(4) Add 5-60 mg/1l of chlorine
to return sludge until SVI
<150
(5) Add 50-200 mg/l1 of hydrogen
peroxide to aeration tank
until SVI <150
(6) Increase SRT
(7) Increase sludge return rate
lb. Denitrification lb. Nitrate concentration | 1b. (1) Increase sludge return rate
occurring in second- in clarifier influent; (2) Increase DO in aeration tanj
ary clarifiers; if no measureable NO3, (3) Reduce SRT
nitrogen gas bubbles than 1l(b) is not the
attaching to sludge cause
particles; sludge
rises in clumps
2. Pin floc in secondary [2a. Excessive turbulence |2a. DO in aeration tank 2a. Reduce aeration agitation
clarifier overflow - in aeration tanks
SVI is good but
effluent is turbid
2b. Overoxidized sludge 2b. Sludge appearance 2b. Increase sludge wasting to
decrease SRT
2c. Anaerobic conditions [2c. DO in aeration tank 2c. Increase DO in aeration tank
in aeration tank
2d. Toxic shock load 2d. Microscopically 2d. Re-seed sludge with sludge from

examine sludge for
inactive protozoa

another plant if possible;
enforce industrial waste
ordinances




L

TROUBLESHOOTING GUIDE

ACTIVATED SLUDGE

INDICATORS/OBSERVATIONS

PROBABLE CAUSE

CHECK OR MONITOR

SOLUTIONS

3. Very stable dark tan 3a. SRT is too long 3a. If SRT greater than 3a. Increase sludge wasting so as
foam on aeration tanksg| 9 days, this is to reduce SRT
which sprays cannot probable cause
break up

4. Thick billows of white] 4a. MLSS too low 4a. MLSS 4a. Decrease sludge wasting so as
sudsy foam on aeration to increase MLSS
tank.

5. Aerator contents turn | 5a. Inadequate aeration 5a. Aeration basin DO 5a. (1) Increase aeration by
dark-sludge blanket placing another blower in
lost in secondary service
clarifier (2) Decrease loading by .

placing another aeration
basin in service

(3) Check aeration system
piping for leaks

(4) Clean any plugged diffusers

6. MLSS concentrations 6a. Unequal flow distri- | éa. Flow to each basin 6a. Adjust values and/or inlet
differ substantially bution to aeration gates to equally distribute
from one aeration flow
basin to another

7. Sludge blanket over- 7a. Inadequate rate of 7a. Sludge return pump 7a. (1) If return pump is malfunc-

flowing secondary
clarifier weirs uni-
formly throughout
basin

sludge return

output

(2)

(3)

tioning, place another pump
in service & repair

If pump is in good condi-
tion increase rate of
return and monitor sludge
blanket depth routinely.
Maintain 1-3 foot deep
blanket. When blanket in-
creases in depth, increase
rate of return

Clean sludge return line if
plugged




SL

TROUBLESHOOTING GUIDE

ACTIVATED SLUDGE

INDICATORS/OBSERVA TIONS PROBABLE CAUSE CHECK OR MONITOR SOLUTIONS
7b. Unequal flow distri- { 7b. Flow to each 7b. Adjust valves and/or inlet
bution to clarifiers clarifier. gates to equally distribute
causing hydraulic flow.
overload.
7c. Peak flows are over- | 7¢. Hydraulic overflow 7¢. Install flow equalization
loading clarifiers. rates at peak flows facilities or expand plant.
if >1,000 gpd/sq ft,
this is a likely
cause.
7d. Solids loadings are 7d. Loadings should not 7d. Reduce MLSS concentration
too high on exceed 1.25 1lb/sq ft/ by increased wasting.
clarifier. hr.

8. Sludge blanket over- 8a. Unequal flow dis- 8a. Effluent weir. 8a. Level effluent weirs.
flowing secondary tribution in
clarifier weirs in clarifier.
one portion of
clarifier.

9., In diffused aeration 9a. Diffusers plugged. 9a. Visual inspection. 9a. Clean or replace diffusers
basin, air rising in Check air supply-install air
very large bubbles cleaners ahead of blowers to
or clumps in some reduce plugging from dirty air.
areas.

10. pH of mixed liquor 10a. Nitrification [L0oa. Effluent NH_; in- 10a. (1) Decrease sludge age by in-
decreases to 6.7 or occurring and waste- fluent and éffluent creased wasting if nitri-
lower. Sludge becomes water alkalinity is alkalinity. fication not required.
less dense. low. (2) Add source of alkalinity -

lime or sodium bicarbonate.
10b. Acid wastewater hOb. Influent pH 10b. Determine source and stop flow
entering system. into system.




9L

TROUBLESHOOTING GUIDE

ACTIVATED SLUDGE

resulting in low DO.

rate.

INDICA TORS/OBSERVA TIONS PROBABLE CAUSE CHECK OR MONITOR SOLUTIONS
11. Sludge concentra- "lla. Sludge return rate Ila. Return sludge con- |lla. Reduce sludge return rate.
tion in return too high. tration, solids
sludge is low balance around
(8,000 mg/1) final clarifier,
settleability test.
11b. Filamentous growth. |1lb. Microscopic exami- [l1lb. Raise DO, raise pH, supplement
nation, DO, pH, nitrogen, add chlorine.
nitrogen concentra- (see item 1).
tion.
llc. Actinomycetes llc. Microscopic 1lc. Supplement iron feed if
predominates. examination, dissolved iron less than
dissolved iron 5 mg/1.
content.
12. Dead spots in 12a Diffusers plugged. 12a. Visual inspection. [l2a. Clean or replace diffusers -
aeration tank. check air supply - install air
cleaners ahead of blowers to
reduce plugging from dirty air.
12b. Underaeration 12b. Check DO and RAS 12b. Increase rate of aeration to

bring DO concentration up to
1 to 3 mg/1.




TRICKLING FILTERS

Process Description

A trickling filter consists of a bed of coarse media (such as rock,
plastic or other material) covered with microorganisms. Wastewater is
applied at a controlled rate, using moving distributors or fixed nozzles.
As the wastewater trickles down through the openings of the media, organic
matter is removed by contact with the microorganisms. The treated waste-
water then is collected by an underdrain system.

Figure 29 shows a trickling filter and its principal components which
include:

. The distribution system which applies the wastewater to the
filter media

. The filter media which provides surface area for the micro-
organisms to grow

. The underdrain system which supports the media and provides
drainage of the waste flow to a collection channel while
permitting air circulation

The trickling filters usually are built with a tank which contains
the media. They also may be built by placing the media on an underdrain
system and allowing the natural slope of the media at the edges to form
their outer boundary. The system may be either square, rectangular or
circular in shape, although the circular filter is the most popular.

Two kinds of distribution systems are in use: fixed nozzle and
rotary distributors. In a fixed nozzle system, the wastewater is applied
using a pipe grid that ends in nozzles evenly spaced over the bed. To
distribute the sewage evenly, the water pressure on the nozzles must change
during each dosing period. This is accomplished by using a dosing tank
and siphon which automatically starts to discharge when full, and stops
when empty (Figure 30). The filter rests while the dosing tank refills.

In recent years, the rotary distributor (Figure 29) has become more
popular than the fixed type nozzle.

Most of the distributors are rotated by the reaction of the water
jets pushing against the air, however, they also may be motor driven. In
order to get even distribution of the wastewater over the surface of the
bed, the nozzle openings are smaller and spaced farther apart near the
center of the bed. The nozzles discharge the wastewater in a thin sheet
or a fine spray.

77



8L

ROTARY DISTRIBUTOR/OUTLET BOX

N

\) ol

-4 N
pIA S:Va
R

MHSNS
WRIRAET

AT
R o o

Figuras 29.

/

D

Typical trickling filter in cross section.




DEFLECTOR

NN

<+

SEELLLEEL,

DISTRIBUTION SYSTEM

T e
e

FIXED NOZZLE DISTRIBUTORS

FIXED NOZZLE

TRAP
Fixed nozzle distribution system.

AIR VENT

\

/HFBLOW -

D
L~ 0

N Sy Sy X
cs0 .20 > .m...o. - o.oOd

Figure 30.

DISCHARGE LEVEL

/

DOSING SIPHON

VENT PIPE

TYPICAL

L SR
Q...OOQ

m%.o%ﬂ/\ °

RN AIN-R-Ca

~
O



Trickling filters are not primarily a filtering or straining process
as the name implies (the rocks in a rock filter are 1-4 inches in diameter,
too large to strain out solids). Instead, these filters provide large
amounts of surface area where the microorganisms cling and grow in a slime
on the rocks as they feed on the organic matter. Excess growths of micro-~
organisms wash from the rock media and would cause high levels of suspended
solids in the plant effluent if not removed. Thus, the flow from the
filter is passed through a secondary clarifier to allow these solids to
settle out.

There are several ways to prevent the biological slimes from drying
out and dying when wastewater flows are too low to keep the filter wet.
One method is to recycle filter effluent. Recirculation reduces odor
potential and improves filter\efficiency as it provides another opportunity
for the microbes to attack any organics that escaped the first pass through
the filter. Another approach to improving performance or handling strong
wastewaters is to use two filters in series, referred to as a "two-stage"
trickling filter system. Figure 31 shows a schematic of typical one and
two-stage trickling filter systems.

Although rock trickling filters have performed well for years, certain
limitations have been found. Under high organic loadings, the slime
growths can be so great that they plug the void spaces between the rocks,
causing flooding and failure of the system. Also, the volume of void
spaces is limited in a rock filter, which limits the circulation of air in
the filter and the amount of oxygen available for the microbes. This
problem, in turn, limits the amount of wastewater that can be processed.
To overcome these limitations, synthetic media for trickling filters have
recently become popular. These materials include modules of corrugated
plastic sheets, redwood slats, and plastic rings. These media offer
larger surface areas for slime growths (typically 27 sq ft of surface area
per cu ft as compared to 12-18 sq ft per cu ft for 3-in rocks) and greatly
increase void ratios for increased air flow. The materials are also much
lighter than rock (by a factor of about 30), so that the trickling filters
can be much taller without structural problems. While rock in filters is
usually not more than 10 ft deep, synthetic media depths are often 20 ft
or more, reducing the overall space requirements for the trickling filter
portion of the treatment plant.

One type of manufactured media consists of vertical stacks of redwood
laths constructed into 4 x 4 ft racks, with spacer rails between the layers
to allow for air circulation and water flow. (Figure 32).

The molded plastic media uses pieces of interlocking corrugated sheets
of plastic that look like a honeycomb. The sheets of media are stacked
so that they interlock and fit inside the filter structure (Figure 33).

Typical Design Criteria and Performance Evaluation

Trickling filters are classified on the basis of the hydraulic and
organic loads they are designed to treat. Table 3 summarizes the loading

80



Prima T
Influent = sert'{?inrg Filter o Clarifier
Tank
Recycle Recycle
Primary First-stage Second-stage
tnfluent Clarifier Filter Filter
Figure 31. Typical one and two-stage trickling filter systems.

Recycle

o

Claritier

pawmsmegpe  E ffluent

Effl
uent

81







33. Plastic media.

Figure

83



¥8

TABLE

3.

TRICKLING FILTER DESIGN AND PERFORMANCE PARAMETERS

Opening characteristics

Low-rate
rock media

High-rate
rock media

High-rate
plastic media

Hydraulic loading:

Organic loading:

MG/Acre
gpm/sf
gpd/sf

1b BOD/ac ft

ib BOD/1000 cu ft

Recirculation ratio

Depth, ft

BOD removal, %

1-4
0.02-0.06
28.8-86.4

500-1000

12-22

NONE

6-10

85

10-40
0.2-0.6
288-864

2000-4000

45-90

1l:1-4:1

3-8

85

40-190*
0.6-3.0
864-4320

870-13000+

40-200

0.5:1-2:1

15-40

40-80+

* Recirculation included

+ Recirculation not included



rates and general operating characteristics for low-rate rock media,
high-rate rock media, and high-rate plastic media.

Typical overall efficiency of a trickling filter treatment plant is
about 85% removal of BOD and suspended solids for municipal wastewaters,
or a concentration of about 30 mg/l of suspended solids and BOD in the
final effluent. The actual effectiveness of the trickling filter process,
however, depends on the following factors:

. Growth of biological organisms
. Raw wastewater concentration
. Dissolved oxygen

Temperature

pH and/or toxic conditions
Trickling filter plant effluent data for 2 plants are presented in
Figure 34. Figure 35 shows a guideline summary relating approximate

effluent quality to organic loading.

Performance evaluation for trickling filters should consist of
BOD removal efficiencies in relationship to:

. Type of media
. Loading parameters

Plant recirculation flows

The following will serve as an example of step-by-step procedures
for evaluating the performance of trickling filters:

1. Define the design and operating mode of the trickling filter.

High Rate Rock Media

Depth, D = 6 ft
Diameter, dia 5 = 133 ft
Surface Area, A = (T/4) dia = 13,893 ft3
Volume, V= A x D = 83,358 ft
Flow ‘

Raw wastewater = 2.5 mgd

Recirculated = 5.0 mgd

Total, Raw + Recirculated = 7.5 mgd
BOD, influent = 200 mg/1
BOD, clarifier effluent = 30 mg/1

2. Determine the combined efficiency of BOD removal for the trickling
filter and secondary clarifier.

% BOD = BOD (primary effluent)-BOD (clarifier effluent) x 100
removal BOD (primary effluent)
= (200—3OL 100
200
= 85%

85



EFFLUENT BODg, mg/I

80

. yd

AVERAGE LOAD /

) 50#/1,000 CUBIC FEET}/ //
pd 7

50

/ /( AVERAGE LOAD
/ / N~ 20#/1,000 CUBIC FEET

a0 va >
/

30/

\
ANIAN
\

10

2 5 10 20 30 40 50 60 70 80 80 95

PERCENT OF TIME VALUE WAS LESS THAN

Figure 34. Trickling filter effluent gquality - two Texas plants.

86




EFFLUENT BOD5 — mg/I

130 4

120

110 7

100 7

80

70 1

60

50

30 7

20 7

101

10 20

Figure 35.

30 40 50 60 70 80 90 100

BODs5 — pounds per 1,000 cu ft/day

Effluent quality trickling filters.

87




3. Compare this removal efficiency with the expected removal for
high rate rock media shown in Table 3.

Determine the hydraulic loading rate for the filter.

]

Hydraulic load Total Flow in gpd

Surface Area in ft

= 7.5 x 106 gpd
13,893 ft“

= 540 gpd/ft>

~ As shown in Table 3, this loading is within the acceptable range of
288-864 gpd/ft2.

4. Determine the organic loading rate for the filter.

[

Organic Load (Flow in mgd) (BOD mg/l) (8.34 1b/gal)

(Vol in ££°) * 1000
(2.5) (200) (8.34) 1000
83,358
50 1b BOD/1000 cu ft

i

For high rate rock media trickling filters, the organic loading
should be between 45 and 90 1lb BOD/1000 cu ft as shown in Table 3.

5. Calculate the recirculation ratio for the trickling filter.

Recirculation ratio Recirculated flow, mgd
Raw wastewater flow, mgd
= 5.0

2.5

= 2/1

Usually, the recirculation ratio has a greater effect on filter
performance than the recirculation flow scheme. To maximize filter per-
formance and minimize operational problems, recirculation ratios should
be controlled within the ranges given in Table 3.

Control Considerations

In the treatment of domestic wastewater, the trickling filter is
usually preceded by a primary clarifier and followed by a final clarifier.
Where primary sedimentation is not provided, some pretreatment such as that
provided by a shredder, grinder or screens may be necessary to prevent
filter clogging.

The efficiency of treatment attained by trickling filter plants is
greatly affected by the operation of the final settling tanks. It is

88



essential that sludge be removed from the final settling tank before it
rises to the surface and is carried out with the final effluent. Sludge
from final settling tanks can either be pumped back to the primary settling
tanks or directly to a thickener for further sludge treatment and disposal.
The operation of final settling tanks is especially important in the case
of high rate trickling filters. 1In this case, sludge becomes septic

much faster than the sludge from standard rate filters; consequently, it
should be removed more rapidly. Sludge from a low-rate trickling filter
is relatively stable, and periodic removal at 3 to 24 hr intervals,
depending upon operational conditions, is usually sufficient. During

warm summer weather and periods of heavy sloughing, removal at 3 to 6 hr
intervals may be required. Sludge from a high-rate trickling filter has

a higher oxygen demand, and therefore, it must be removed from the sedi-
mentation tank within a short time, preferably on a continuous basis.

In the trickling filter process, wastewater contacts the micro-
organisms attached to the filter media, and the organic material is
oxidized. As a result, it is very important to keep a healthy popu-
lation of microorganisms which can continue to do the job.

Because the organic materials in the wastewater are the food source
for the organisms, the characteristics of the raw wastewater are important
process factors. Changes in the organic strength of the wastewater will
cause changes in the way the microorganisms grow. This change in growth
will then affect treatment efficiencies. Recirculation of filter or
final effluent is one plant operation which can be used to lower the
strength of the wastewater applied to the filter. Some of the advantages
of recirculation include the following:

. Maintains biological growth throughout media depth.

. May improve operation of primary and final sedimentation units
during low flow periods by reducing septicity.

. Dilutes high strength or toxic wastes to make them treatable.

. Minimizes hydraulic and organic loading variations.

. Improves distribution of the wastewater over the filter surface.

. Minimizes odors, ponding, and filter fly breeding by increasing
hydraulic loading to encourage continuous sloughing and reduce
slime thickness.

. Prevents biological growth from drying out during low flows.

When selecting the recirculation rate, the hydraulic loading on the
filter and affected clarifiers must be considered as well as the hydraulics
of the distribution and underdrain systems. As a rule of thumb, the under-
drain conduits and effluent channels should not flow more than one-half
full. Although some experimentally based equations have been developed to
calculate the amount of recirculation needed, it is recommended that
operational control be based on filter respense and process performance.

In high-rate trickling filters, recirculation ratios usually range from 0.5
to 4.0 with higher ratios considered to be economically unjustifiable.
Common engineering practice is to design the high-rate trickling filter
process for ratios of 0.5 to 2.0. Trickling filters utilizing synthetic

89



media employ recirculation as a means of maintaining a hydraulic loading
(gpm/sqg ft) which will maintain biological growth throughout the media
depth.

As an aerobic system, it is important that the trickling filter
have enough dissolved oxygen to satisfy the oxygen needed for biological
oxidation of the organic material. These oxygen reguirements are
determined by the BOD loading, the quality of the microorganisms,
temperature, and hydraulic loading. Except for changing recirculation,
operators have little control over temperature variations. Temperature
increases cause more biological activity and greater oxygen utilization,
while decreases result in lower activity and less oxygen utilization.
This means that winter treatment efficiency may be lower than efficiency
in the summer. The effects of temperature changes may be reduced by
adjusting the recirculation ratio.

Extreme changes in pH can reduce the filter's efficiency and, in
severe cases can even kill biological growth. pH control may be needed
if the pH often goes outside the 6.5 to 8.5 range.

For more detailed information on process control, the evaluator
should read:

"Process Control Manual for Aerobic Biological
Wastewater Treatment Facilities", U.S. EPA,
Municipal Operations Branch, Office of Water
Programs, Washington, D.C. 20460 (March, 1977)

Common Design Shortcomings and Ways to Compensate

Shortcomings Solution
i. Fly nuisance caused by 1. Modify ends of distributor arms
alternately wet.and dry toc maintain continuously wet
filter walls. filter walls. (Flies cannot
survive on walls which are kept
wet.)
2. Odors, resulting from 2. (a) Increase ventilation by
poor ventilation of forcing air into filter
filter drain system.

(b) Cover filter and deodorize
the off gases.

3. Ice build up on filter 3. (a) Construct wind screen to
media. protect filter from
prevailing wind.
(b) Cover pump sumps and dosing
tanks.
(c) Cover filter.

90



Common Design Shortcomings and Ways to Compensate (Cont'd)
[...]
Aerated lagoons which are properly designed, operated and maintained
can produce an effluent that is low is SS, and which consistently has a
BODg concentration of less than 30 mg/l. Aerated lagoon effluent SS con-
centrations are variable (20-100 mg/l), but BODg concentrations are not
affected much by changes in seasons.

In evaluating the performance of a lagoon, the evaluator should
check the system records to see that effluent BODg and SS concentrations

are generally within the expected ranges described previously.

If the performance is not as good as expected, the following steps
should be taken:

1. Determine the design criteria for the pond system.

102



€01

TABLE 5. DESIGN PARAMETERS FOR STABILIZATION PONDS (Metcalf and Eddy, 1972).
Type of Pond
Mechanically Mechanically
Oxidation Aerated Aerated
Parameter Pond Facultative Facultative Lagoons
Detention time, days* 10-40 7-30 7-20 3-10
Depth, ft 3-4 3-6 3-8 6-20
pH 6.5-10.5 6.5-9.0 6.5-8.5 6.5-8.0
Temperature range, OC 0-40 0-50 0-50 0-40
Optimum temperature,oc 20 20 20 20
BODg loading, 60-120 15-50 30-100
1b/acre/day
BODg conversion, 80-95 70-95 80-95 80-95
percent
Principal conversion Algae, COj, Algae, COj, CO,, CHy COy, bacterial
products bacterial CHy bacter- bacterial cell tissue
cell tissue ial cell cell tissue
tissue
Algal concentration, 80~-200 40-160 10-40

mg/liter

*Depends on climatic conditions and in cold weather areas detention times as great as 120
days are used for facultative ponds.



Type of Pond, Facultative
Pond Dimensions

Area, A = 872,356 ft2 or 20 acres
Depth, D = 3 ft
Volume, V = A x D = 60 acre-ft
Flow = 1.0 mgd
BOD = 300 mg/1
2. Determine the detention time of the wastewater within the pond.

Detention Time (V in acre-ft) (7.48 gal/ft3) (43,560 ft2/ac)

(Flow in gpd)

(60) (7.48) (43,560)
(1 x 109

20 days

For a facultative lagoon, Table 5 shows that a 20 day detention
time is within the acceptable 7 to 30 day range.

3. Determine the organic loading for the pond.

(Flow in mgd) (BOD, mg/l) (8.34 1lb/gal)
(Area in Acres)

Organic Loading

(1) (300) (8.34)
(20)

125 l1lbs BOD/day/acre

By checking Table 5, it is evident that the organic loading of
the lagoon is higher than normally expected. If the pond is

not performing as desired, the design shortcomings and trouble-
shooting guide which follow should be read for possible solutions
to this problem.

Control Considerations

Properly designed and operated lagoons usually are capable of produc-
ing high removal of organic material, solids and bacteria. Primary
treatment is sometimes used as pretreatment, but the added cost is usually
not justified. BAerated lagoons may be followed by settling tanks and
sludge recirculation to the lagoon influent, much like the activated sludge
process. The lagoons may be designed and operated to provide complete
treatment of the wastewater by allowing complete evaporation of the inflow.

To achieve best results, lagoons must be operated to provide enough
mixing to distribute the influent and settleable solids throughout the
pond. In unaerated ponds, mixing is provided by wind blowing across the
water surface as well as inlets and outlets.

104



For the light to moderately loaded lagoon,

sludge usually does not

accumulate in large quantities, although there may be small deposits

near the inlet and deposits in cold weather over wider areas.
erate to heavily loaded lagoons,

ficant and may need removal and disposal.
be carefully controlled since the performance of the pond will be reduced,
as measured by the SS content of the effluent.

For mod-

sludge accumulation may be more signi-
The accumulation of sludge must

Common Design Shortcomings and Ways to Compensate

Shortcomings

1. Poor effluent quality due
to organic overloading.

2. Ice formation resulting in
poor effluent quality.

3. Short-circuiting of the
flow resulting in poor
effluent quality.

4. Loss of lagoon volume caused

by sludge deposits.

5. Excess turbidity from
storm flows, may interfere
with light penetration and
affect pond performance.

6. Anaerobic conditions.

7. Dike erosion.

8. Animals burrowing into the
dikes.

105

Solutions

a) Install aeration equipment.

b) Provide mechanical mixing
equipment.

a) Install diffused air system.

b) Provide for winter storage.

a) If short-circuiting is wind-
induced, install wind screen.

b) Revise piping arrangements.

If accumulation is due to excessive
land and street drainage, reduce
loading via maintenance and repair
of sewer system.

Remove storm flow from sanitary
sewer lines by disconnecting storm
inlets.

a)

b)

In the case of unaerated ponds,
provide aeration.

Divert flow from another aero-
bic pond to it, or pump high
D. 0. make-up water to it.

Plant proper grass cover or add
rip rap.

a)

Place a layer of sand or fine
gravel on the inner slope
(coarse gravel shall not be
used since it tends to breed
mosquitos) .



10.

11.

Shortcomings

Continual accumulations of
scum and floating material
collecting in pond corners.

A single point of entry into
a pond tends to overload the
pond in the feed zone, re-
sulting in odors.

Thin surface layer of scum
forms on calm days.

10.

11.

106

Solutions

b) 1If 8-a) fails, trapping may
be required.

Install a spray with a small
pump to supply a spray of water
to dispose stagnant accumulations.

Utilize multiple entry and single
exit approach to distribute the
organic load evenly throughout
the pond.

Provide surface agitation to
break up layer.



LOT

TROUBLESHOOTING GUIDE

LAGOONS

INDICATORS/OBSERVA TIONS

PROBABLE CAUSE

CHECK OR MONITOR

SOLUTIONS

or percolation.

is probably long.

1. Poor effluent quality. Jla. Organic overloading. la. la. Add sodium nitrate to lagoon in
order to provide more oxygen or
recirculate pond effluent.

1b. Low temperature. lb. Air temperature, lb. When 2 or more cells provided,
lagoon brown-colored. operate in series.
lc. Toxic material in lc. Brown colored lagoon. lc. Identity and control at the
influent. source.
1d. Loss of lagoon volume Jl1d. 1d. Remove sludge more freguently.
caused by sludge
accumulation.
le. Aeration equipment le. Inspect aeration le. Repair or replace damaged and
malfunction. equipment (if used). worn parts.
1f. Mixing/agitation 1f. Inspect mixing/agita- 1f. Repair or replace damaged and
equipment malfunction. tion equipment. - worn parts.
lg. Excess turbidity lg. Turbidity. lg. (1) Break up scum mats.
from scum and algal (2) Operate transfer pipes less
mats. than % full so that unob-
structed water surface is
maintained between channels
and ponds.
1lh. Blockage of light by lh. Visual inspection. 1h. Remove plant growth at regular
excessive plant growth intervals.
on dikes.
2. Inability to maintain 2a. Leakage. 2a. Seepage around dikes. 2a. Apply bentonite clay to the pond
sufficient liquid water to seal leak.
level. \ , . . . B .
eve 2b. Excessive evaporation {(2b. Detention time in pond | 2b. Divert land drainage or stream

flow into lagoon.




80T

TROUBLESHOOTING GUIDE

LAGOONS

INDICATORS/OBSERVATIONS

PROBABLE CAUSE

CHECK OR MONITOR

SOLUTIONS

3. Odors. 3a. Anaerobic conditions. }3a. DB.O., total and dis- 3a. (1) Break up and re-suspend

solved sulfides. septic sludge and scum.

(2) If available, use extra cell
to provide a rest for odor-
ous cell.

(3) Ad4 sodium nitrate to pond.

(4) Prechlorinate pond influent.

(5) Recirculate pond effluent.

3b. Algal blooms. 3b. Check for blue-green 3b. Add CuSO4 at regular monthly
algal growth. intervals: 10 1b/MG for alkalin-
ity >50 mg/1l; 5 1b/MG for alkal-
inity <50 mg/1.

4. Foaming and spray in 4. Windy conditions. 4. Visual inspection. 4. Construct a wind barrier around

aerated lagoon. lagoon.

5. Insect generation. 5a. Layers of scum and 5a. Visual inspection. 5a. (1) Weed and scum removal.
excessive plant growth (2) Application of insecticides.
in sheltered portions
of the lagoon.

5b. Shallow pools of 5b. Visual inspection. 5b. Cut vegetation outside lagoon,
standing water out- and fill in potholes that
side lagoon. collect standing water nearby.

6. Groundwater contamina- |6a. Leakage through bottom|6a. Seepage around lagoon 6a. Apply bentonite clay to pond

tion. and/or sides of dikes. water to seal leak.
lagoon.
7. Animals burrowing into |7a. 7a. Visual inspection. 7a. Alter lagoon level several times

the dikes.

in rapid succession.
(Also see shortcomings).




60T

TROUBLESHOOTING GUIDE

LAGOONS

INDICATORS/OBSERVA TIONS

PROBABLE CAUSE

CHECK OR MONITOR

SOLUTIONS

8. Excessive weeds and 8a. Pond too shallow. 8a. Visual inspection mos-~ | 8a. Deepen all pond areas to at
tule growth. guitos in the area. least 3 feet.
8b. Inadequate maintenance j8b. Maintenance program. 8b. (1) Correct program deficiency.
program to control (2) Install pond lining.
vegetation.
8c. Poor circulation. 8c. Visual inspection of 8c. Fluctuate pond level.
flow characteristics.
9. Low dissolved oxygen 9a. Low algal growth. 9a. Pond grey in color. 9a. Remove floating weeds and other
content in pond. debris to increase light pene-
tration.
9b. Hydrogen sulfides in 9b. Hydrogen sulfide odor. ] 9b. (1) Chlorinate influent.
pond influent. (2) Eliminate septic inflow.
9c. Detention time. 9c. Detention time is low. | 9c. Increase detention time.




ROTATING BIOLOGICAL CONTACTORS

Process Description

A bio-disc or Rotating Biological Contactor (RBC) uses a biological
slime of microorganisms which grow on a series of thin discs mounted side
by side on a shaft (Figure 38). The discs are rotated slowly and partially
submerged in the wastewater. The discs usually are made of lightweight
plastic. The RBC is covered to protect the process from low temperatures and
from bad weather. When the process is first started, the microbes in the
wastewater begin to stick to the disc surfaces and grow there until all
the discs are covered with a 1/16 - 1/8-in layer of biological slime. A
thin film of wastewater and the organisms on the disc get oxygen from the
air as the disc rotates. This film of wastewater then mixes with the rest
of the wastewater, adding oxygen to the treated and partially treated
wastewater. The excess growth of microbes break off from the discs and
flow to the clarifier to be separated from the wastewater. The discs
provide media for the buildup of attached microbial growth, bring the
growth into contact with the wastewater, and aerate the wastewater and
growths in the wastewater reservoir. The speed of rotation can be changed.
The attached growth is like the growth in a trickling filter, except that
the microbes are passed through the wastewater rather than the wastewater
being passed over the microbes. Some of the advantages of both the
trickling filter and activated sludge processes are shared. The process
can achieve secondary effluent quality or better. By placing several sets
of discs in series, it is possible to achieve even higher degrees of
treatment - including biological conversion of ammonia to nitrates
{(nitrification).

Typical Design Criteria and Performance Evaluation

The design of RBC systems is based on the disc surface area and the
percent BOD and/or ammonia removal efficiency (see Figures 39 and 40).
Common loading rates for secondary treatment of municipal wastewgters are
2-4 gpd/sq ft of effective media area. At temperatures above 15°C, 90%
nitrification can be obtained at loadings of 1.5 gpd/sq ft. Systems
designed for secondary treatment produce effluent quality like the quality
expected from properly designed and operated activated sludge systems.
Performance data from one RBC system is shown in Figure 41.

The following will serve as an example of a simple step-by-step
procedure for evaluating the performance of an RBC system.

110

[T T AT i IV S S I i M . o e A e

e it 5 = e oo——



SECONDARY CLARIFIER

PRIMARY TREATMENT

s oy

>
¢
Y]

=

o

T
b

‘.’n.
1)

ATy
B

..(:rn

L

Ty
R

e

SOLIDS DISPOSAL

Typical RBC process schematic.

Figure 38.

111




INFLUENT SOLUBLE BOD, mg/|
150 120 190

30 .
BIO—-SURF PROCESS DESIGN CRITERIA
DOMESTIC WASTEWATER TREATMENT
Wastewater Temperature = 13°C 80
4-Stage Operation
25 1
70
20 « 60
<
o
E
8
[+7] 50
w
-
S 15
J i 40
o
&
-
Z
w
o) 30
i
w
W
w 10
20
5
0 L] L] i v L ) L] L
0.5 1.0 15 2.0 2.5 3.0 3.5 4.0 4.5

Figure 39.

HYDRAULIC LOADING, gpd/sq i

Rotating biological media for secondary treatment.

112




100 —— 250 —150—7120-100T 8(3"\l l ' T
INLET BOD; CONCENTRATION,
mg/|
- 95 L a0 \ss MAXIMUM AMMONIA ]
3 NITROGEN CONCENTRA—
~ TION, mg/|
g
a -
P g0 }
>
[e]
-
w
[+ 4
z 85 | i
~
(L]
g \
E \
z 80 | 4
z \
3 REGION OF \
s UNSTABLE
z NITRIFICATION —/\’ \ i
75 + \ \
(1 gpd/sq f1—41% /m2/day) \‘ \\
70 ] | i 1 1 [
0 0.5 1.0 1.5 2.0 2.5 3.0 3.5 4.0

HYDRAULIC LOADING, gpd/sq ft

TEMPERATURE > 13°C

Figure 40. Effect of BOD_ concentration and hydraulic load on nitrification
in the RBC process.

113



UNIT FLOW, gpd/sq ft
EFFECTIVE SURFACE AREA

EFFLUENT QUALITY, mg/!

»
(=]

-
o

(=]

50

40

30

20

10

\

SUSPENDED SOLIDS /

o

4

"

5 i0 20

30

40 S0 60 70 80 90

PERCENT OF TIME VALUE WAS LESS THAN

Figure 41. Effluent quality - Gladstone, Michigan.

95

98

99

114




1. Define the design and operating data for the system.

4 stage system

Effective surface area (single stage) = 39,062 ft
Flow = 0.5 mgd
Influent BOD = 100 mg/1
Effluent BOD = 20 mg/l
2. Determine the hydraulic loading for the RBC system

Total Flow in gpd
{(No of stages) (area/stage)

= 5x 10°
(@) (39,062)

= 3.2 gpd/ft2

Hydraulic loading

3. Determine the efficiency of BOD removal for the system.

il

(Influent BOD-effluent BOD) x 100
Influent BOD
(100 - 20) 100
100

% BOD removal

it

= 80%

4. The calculations determined in steps 2 and 3 should be compared
to the expected values shown in Figure 39. As shown in this
Figure, a loading rate of 3.2 gpd/ft2 with an influent BOD of
100 mg/1 should produce an effluent BOD around 23 mg/1l.

In the example problem, the effluent BOD was 20 mg/l, slightly
better than the expected valve. If the removal were much less
than the expected value the troubleshooting guide should be
read.

Control Considerations

Very few decisions must be made by the operator to control the process.
No sludge or effluent recirculation is practiced, so there is no need for
decisions on recycle rates. Sludge should be pumped from the secondary
clarifier at a rate high enough to keep the clarifier from going septic,
but low enough to avoid very dilute sludge. Where multiple units are used
in each stage, flow distribution should be monitored to keep loading
uniform. If actual loadings are much less than design loadings, it may be
possible not to use some of the equipment, in order to reduce operating
costs. Idle units should not be filled with wastewater. A plant designed
for secondary treatment will have DO of 0.5 to 1.0 mg/l in the first stage
increasing to 1-3 mg/l in the last stage. Nitrification systems often
range from 1-3 mg/l in the first stage to 4-8 mg/l in the last stage. Sec-
ondary systems usually have a gray, shaggy appearing bio-mass while nitrify-
ing systems have much thinner, less shaggy, and a browner growth.

115



911

TROUBLESHOOTING GUIDE

ROTATING BIOLOGICAL CONTACTORS

INDICA TORS/OBSERVA TIONS

PROBABLE CAUSE

CHECK OR MONITOR

SOLUTIONS

overloaded organic-
ally.

first stage.

1. Decreased treatment la. Organic overload. la. Check peak organic la. Improve pretreatment or expand
efficiency loads - if less than plant.
twice the daily ave.,
should not be the
cause.
1b. Hydraulic overload. 1lb. Check peak hydraulic |1b. Flow equalization: eliminate
loads - if less than source of excessive flow;
twice the daily ave., balance flows between reactors
should not be the
cause.
lc. pH too high or too lc. Desired range is 6.5 jlc. Eliminate source of undesirable
low. - 8.5 for secondary pH or add acid or base to adjust
treatment; 8 - 8.5 PH. When nitrifying, maintain
for nitrification. alkalinity at 7 times the
influent NH3 concentrations.
1ld. Low wastewater 1d. Temperatures less 1d. If available, place added
[...]
to balance the shift in solids which occurs during changes in hydraulic
load.

The secondary clarifier should not be used as a storage basin for
activated sludge; the sludge should be removed and a portion of it
returned to the aeration tanks as quickly as possible. Best return rates
are often in the range of 25 to 30% of the secondary inflow rate for most
systems. The sludge level in each clarifier should not be greater than
% the final basin depth. The sludge level is controlled by the sludge
removal rate. Some of the removed solids are wasted from the system and
the remainder is returned to the aeration basins. Excessive sludge
inventory in the secondary clarifiers can lead to loss of sludge over
the clarifier effluent weirs, causing’ high effluent solids. The earlier
activated sludge section discusses control of the rate at which sludge
should be removed from the secondary clarifier.

Scum should be properly removed from the secondary clarifier, since
poor scum removal can have bad effects on plant performance. Excessive
skimming will result in too much water being carried over with the scum.
If insufficient scum is removed, it will flow around or under the baffle
and leave the tank in the effluent.

Equal flow distribution should be provided among all available
secondary settling tanks. Even with equal distribution of flow, some
differences in efficiencies may be found between two or more units. With
unequal flow, however, less SS and BOD will be removed overall.

In many cases, the addition of iron, aluminum salts, or polymers can
greatly improve secondary clarifier performance. This depends on the amount,
where it is added in the system, and the flocculant nature of the biomass.
For example, in certain processes such as trickling filtration and extended
aeration, solids may not flocculate and settle well in the secondary
clarifier. 1In this case, the addition of iron or aluminum salts into the
secondary clarifier may improve overall plant performance. Whenever
chemicals are used in secondary processes, however, the dosage should be
carefully controlled. When too much or not enough coagulant is added,
poor clarification occurs. The addition of iron or aluminum salts can
greatly increase the amount of sludge, so that other ideas for improved
sedimentation should be studied first.

Good control of secondary clarifier operations is also important to
the operation of downstream processes. An effective secondary clarifier
allows better disinfection, reduces the frequency of cleaning chlorine
contact tanks, and provides a clear effluent.

123



Common Design Shortcomings and Ways to Compensate

Shortcomings

Clarifiers in activated
sludge systems are
sensitive to sudden
changes in flow rate
due to influent pumping.

Poor hydraulic distribu-
tion of influent into
several clarifier tanks
will cause some tanks to
become overloaded.

Inability to capture
settleable solids at
high overflow rates.

Poor sludge removal
with conventional
sludge scraping
mechanism.

Clarifier too shallow,
side walls less than
10 ft.

124

Solutions

Where flow equalization is not
provided, install multispeed
pumps for in-plant lift stations.

Provide sufficient head loss in
the ports feeding the tanks, in
order to eliminate the effect of
water level variations in the
distribution channel.

Use tube settlers to decrease
the depth of settling or feed
settling aid at high flows.

Use suction-type units which
remove sludge from entire
tank bottom in one revolution.

Use increased rates of return
activated sludge to control
sludge blanket.



TROUBLESHOOTING GUIDE SECONDARY CILARIFIER

SCT

INDICATORS/OBSERVATIONS PROBABLE CAUSE CHECK OR MONITOR SOLUTIONS

1. Sludge floating to la. "Bulking Sludge" - la. SVI - If less than la. (1) 1Increase DO in aeration

surface of secondary Filamentous organisms] 100, 1(a) is not tank if less than 1 mg/l.
clarifiers. predominating in likely cause; micro- (2) 1Increase pH to 7.

mixed liquor. scopic examination (3) Supplement deficiency of
also can be used to nutrients so that BOD to
determine presence of nutrient ratio is no more

filamentous than 100 mg/1 BOD to 5

organisms. mg/1l total nitrogen; to

1 mg/1 phosphorus; to 0.5
mg/1l iron.

(4) Add 5-60 mg/l1l of chlorine
to return sludge until SVI
<150.

(5) Ad4dd 50-200 mg/1 of
hydrogen peroxide to
aeration tank until SVI
<150.

(6) Increase SRT.

(7) Increase sludge return

rate.
1b. "Rising Sludge" - 1b. Nitrate concentration| 1lb. (1) Increase sludge return rat#
Denitrification in clarifier influent;} (2) Increase DO in aeration
occurring in second- if no measureable NO tank.
ary clarifiers; then 1(b) is not the (3) Reduce SRT.
nitrogen gas bubbles cause.
attaching to sludge
particles; sludge
rises in clumps.
lc. Broken or warped lc. Visual inspection. lc. Repair or replace flights.
wooden flights.
1d. Sludge collectors 1ld. Frequency and speed ld. (1) Increase speed or frequency
operating too slowly of sludge collection of operation of sludge
(septic sludge). (sludge black with collectors.
septic odor). (2) 1Install skimming baffles

to keep sludge from
entering effluent weirs.




971

TROUBLESHOOTING GUIDE

SECONDARY CLARIFIER

INDICATORS/OBSERVATIONS

PROBABLE CAUSE

CHECK OR MONITOR

SOLUTIONS

1. Sludge floating to le. Over-aerated sludge le. Reduce turbulence in

surface of secondary aeration tank.
clarifiers (cont'd)

2. Pin floc in secondaryl 2a. Excessive turbulence 2a. Reduce aeration agitaticen.

clar%fler overflow - 2b. Long SRT 2b. MLSS 2b. Increase sludge wasting to
SVI is good but decrease SRT
effluent is turbid.
2c¢. Anaerobic conditions | 2¢. DO in aeration tank. 2c. Increase DO in aeration tank.
in aeration tank.
2d. Toxic shock load. 2d. Microscopically 24. Re-seed sludge with sludge
exanine sludge for from another plant if possible;
inactive protozoa. enforce industrial waste
ordinances.
2e. Short-circuiting of 2e. Level weirs to prevent short-
flow allowing solids circuiting.
to pass over weirs.
2f. Anaerobic side 2f. Identify and correct sources
streams recycled. of anaerobic conditions.

3. FPouling of weirs. 3a. Accumulation of 3a. Visual inspection 3a. (1) More frequent and thorough
wastewater solids cleaning on surfaces.
and/or aquatic plant (2) Pre-chlorination in
growth on weirs. addition to more frequent

and thorough scrubhing.

4. Plugging of sludge 4a. High content of 4a. Visual inspection. 4a. Loosen compacted material

ports. heavy compacted manually or with liquid or air
material. pressure jetting.
4b. Low velocity in with-l4b. Sludge withdrawal 4b. (1) Backflush clogged lines.

drawal lines.

rate and resulting
velocity.

(2) Pump sludge more
frequently.

(3) Revise sludge piping.




LT

TROUBLESHOOTING GUIDE

SECONDARY CLARIFIER

INDICATORS/OBSERVATIONS

PROBABLE CAUSE

CHECK OR MONITOR

SOLUTIONS

5. Short-circuiting of
flow through
clarifier

5a.

5b.
5¢c.

5d.

Excessive hydraulic
loading.

Welir not level.

Equipment malfunc-
tion.

Reduced detention
time resulting from
large solids and
grit accumulation.

5b.
5¢c.

5d.

Visual inspection.

Visual inspection.

Visual inspection.

5a.

5b.
5c.

5d.

Place more units in service.

Level weir.

Replace or repair damaged
scrapers etc.

(1) Remove excessive solids
accumulation.
(2) Operate grit chamber.

6. Excess torque on
rake mechanism.

6a.

Excessive load on
sludge scraper.

6a.

Scrapers stop; motor
overloading; torque
meter indicating
excessively high
torgue reading.

6a.

(1) Inspect for and repair/
replace defective and
worn parts.

(2) Remove or break up ice
formation on walls and
surfaces.

(3) Operate collector for
longer period or pump
sludge more often at a
higher rate.

(4) Drain and check basin for
objects which may have
fallen into basin.

7. Deflocculation in
clarifier.

7a.

7b.

Tc.

7d.

Toxic or acid wastes.

Anaerobic conditions
in aeration tank.

Aeration tank over-
loaded.

Inadequate nitrogen
or phosphorus supply.

Ta.

Supernatant above
settled sludge is
uniform in turbidity.

Ta.

7b.

Tc.

7d.

Remove source of industrial
waste.

Increase DO in aeration tank.

Place more basins in serxvice.

Supplement deficiency in
nutrients by chemical addition.




8C1

TROUBLESHOOTING GUIDE

SECONDARY CLARIFIER

INDICATORS/OBSERVATIONS

PROBABLE CAUSE

CHECK OR MONITOR

SOLUTIONS

7. Deflocculation in 7e. Excessive shear 7e. Reduce agitation.
clarifier (cont'd) caused by turbulence.

8. Sludge blanket over- | 8a. Inadequate rate of 8a. Sludge return pump 8a. (1) If return pump is malfunc-
flowing secondary sludge return. output, or depth of tioning, place another
clarifier weirs uni- sludge blanket. pump in service & repair.
formly throughout (2) If pump is in good condi=
basin. tion increase rate of

return and monitor sludge
blanket depth routinely.
Maintain 1-3 ft depth
blanket. When blanket
increases in depth, in-
crease rate of return.
(3) Clean sludge return line
if plugged.
8b. Unequal flow distri- | 8b. Flow to each 8b. Adjust valves and/or inlet
bution to clarifiers clarifier. gates to equally distribute
causing hydraulic flow.
overload.
8c. Peak flows are over- | 8c. Hydraulic overflow 8c. 1Install flow equalization
loading clarifiers. rates at peak flows facilities or expand plant.
if >1,000 gpd/sqg ft
this is a likely
cause.
9. Billowing sludge. 9a. Hydraulic surges. 9a. Visual inspection of 9a. Eliminate hydraulic surges.
sludge conditions.
9b. Density currents. 9b. Keep sludge depth as low as
possible.
9c. Stirring by sludge 9c. Reduce scraper speed.

scrapers.




CHLORINATION

Process Description

The most common use of chlorine in sewage treatment is for disinfection,
which usually is the last treatment step in a secondary plant. Where the
treated effluent is fed into a stream to be used for water supply or for
recreational purposes, chlorination is effective in destroying the disease-
producing organisms (called "pathogens") found in treated wastewater.

Other principal uses of chlorine are odor control and control of bulking
in activated sludge.

Chlorine may be fed into the wastewater automatically, with the dosage
depending on the degree of treatment previously given the sewage. The waste-
water then flows into a tank, where it usually is held for about 30 mins to
allow the chlorine to react with the pathogens (Figure 44). Chlorine
often is used either as a gas, or a solid or ligquid compound containing
hypochlorite. Hypochlorite has been used mostly in small systems (less
than 5,000 persons), or in large systems, where safety concerns related
to handling chlorine gas outweigh economic concerns. The use of chlorine
has proven to be a very effective means of disinfection.

Chlorine is also used in advanced wastewater treatment (AWT) for
nitrogen removal, through a process known as "Breakpoint Chlorination". For
nitrogen removal, enough chlorine is added to the wastewater to convert all
the ammonium nitrogen to nitrogen gas. To do this, about 10 mg/l of
chlorine must be added per mg/l of ammonia nitrogen in the wastewater -
about 40 or 50 times more chlorine than normally used in a wastewater
plant for disinfection only.

The facilities required for the process are simple. Wastewater (after
secondary or tertiary treatment) flows into a mixing tank where the chlorine
is added and complete mixing is provided. Because a large amount of
chlorine is used and has an acidic effect on the wastewater, alkaline
chemicals (such as lime) may be added to the same chamber to balance this
effect. The nitrogen gas which is formed is then released to the
atmosphere. The amount of chlorine used for nitrogen control provides
very effective disinfection. Because the process is just as effective in
removing 1 mg/l as 20 mg/l of ammonium, breakpoint chlorination often
is used as a polishing step downstream of other nitrogen removal processes.

Typical Design Criteria and Performance Evaluation

Figure 45 shows how residual chlorine effects coliform number. The
curves show the most probable number (MPN) of coliforms remaining

129



PLAN VIEW
WATER DEPTH 10 ft

/|| o
[~
— =/

Figure 44 . Chlorine contact chamber with end - around baffles and vanes.

130



MPN/100ML

COLIFORM,

100,000 N Y N S Y ERU S SR
. CONTACT TIME OF 30 MINUTES -

10. 0004 s
= o - PRINARY EFFLUENT -

= v - SECONDARY EFFLUENT -

1000 =

i i

i e 8

10 T T T T T T 1 v
0 2 3 4 5 6

CHLORINE RESIDUAL, MG/L MODIFIED STARCH - IODIDE METHOD

Figure 45. MPN Coliform vs. chlorine residual.

131




after 30 mins of chlorine contact in a well-designed chlorine contact
tank. These results should not be considered as being exact.

Table 7 lists chlorine dosages often used for disinfection of raw and
partially-treated sewage.

In breakpoint chlorination, about 10 mg/l of chlorine must be added
for each mg/l1 of ammonia nitrogen present in the wastewater. Studies
show that better pretreatment will reduce the amount of chlorine needed
to reach breakpoint. Table 8 shows how different pretreatment processes
affect the chlorine to ammonia-nitrogen ratio needed for breakpoint
chlorination. The breakpoint process can result in 99+ percent removal of
ammonium nitrogen, reducing concentrations to less than 0.1 mg/l (as N).

To evaluate the performance of a chlorination system, the evaluator
should check the contact time, chlorine residual and MPN of coliform
organisms after chlorination. This can be done easily in the following
steps:

1. Obtain design and typical operating data for the chlorination
system being studied.

Example:

Type of effluent Activated sludge
Peak plant flow 5.0 mgd

vVolume of Cl contact tank, V 13,926 cu ft
Chlorine dosage 6.0 mg/1
Chlorine residual 1.0 mg/1

2. Determine the contact time for the chlorine contact tank
based on peak fiow.

Contact time, hrs V in cu ft x 7.48 gal/cu ft x 24 hrs/day

Flow in gpd
= (13,926) (7.48) (24)
5 x lO6

0.45 hrs or 27 min

3. Examine the daily disinfection log sheet for chlorine feed
rates and chlorine residual patterns. Compare both contact
time and chlorine residual with those required by the proper
regulatory agency. As a general rule, residuals between 0.2 and
1.0 mg/1l after 15 to 30 min contact times provide good dis-
infection. As shown in the example the 27 min contact time and
1.0 mg/l residual should be generally sufficient.

4. If the chlorination system does not perform as expected, the
shortcomings and troubleshooting guide should be studied.

132



TABLE 7. CHLORINE DOSAGE RANGES

Waste Chlorine dosage

mg/1

Raw sewage 6 to 12

Raw sewage (septic) 12 to 25

Settled sewage 5 to 10

Settled sewage (septic) 12 to 40

Chemical precipitation effluent 3 to 10

Trickling filter effluent 3 to 10

Activated sludge effluent 2 to 8

Ssand filter effluent 1 to5

133



PET

TABLE 8. EFFECT OF PRETREATMENT ON Cl2:NHZ—N BREAKPOINT RATIO

Irreducible Breakpoint
Initial Final minimum ratio
Breakpoint NHZ—N NHZ—N residual cl,:NHt-N
Sample pH (mg/1) (mg/1) (mg/1 as C12) (weight basis)
Laboratory Tests
Buffered water 6-7 20 0.1 0.6 8:1
Raw wastewater 6.5-7.5 15 0.2 7 9:1-10:1
Lime clarified
raw wastewater 6.5-7.5 11.2 0.1 7 8:1-9:1
Secondary effluent 6.5-7.5 8.1 0.2 3 8:1-9:1
Lime clarified
secondary effluent 6.5~-7.5 9.2 0.1 4 8:1
Ferric chloride
clarified raw
wastewater-
carbon adsorption 3.2 10.2 0.1 20 . 8.2:1
Pilot Plant Tests
Filtered secondary
effluent 6-8 12.9-21.0 0.1 2-8.5 8.4:1-9.2:1
Lime clarified raw
wastewater-filtered 7.0-7.3 9.7-12.5 0.4-1.2 - 9:1

Alum clarified
oxidation pond
effluent-filtered 6.6 20.6 0.1 7.6 9.6:1




Control Considerations

In general, the better the treatment plant is operated, the easier it
will be to disinfect the effluent. Any failure to provide adequate treat-
ment will increase the bacterial count and the chlorine requirement. High
solids content and soluble organic loads increase the amount of chlorine
needed.

Effective chlorine disinfection is dependent upon the combined effect
of chlorine dosage, mixing and contact time with the wastewater. Enough
disinfectant should be added to always meet the bacterial quality required
by the regulatory agency. Control of the disinfection process is
accomplished by measurement of the chlorine residual.

Proper mixing is one of the most important factors in chlorine dis-
infection. Applying chlorine to wastewater in a well mixed system produces
a much better effluent than a system where chlorine is fed without rapid
mixing, even with adequate residual and contact time. However, sufficient
contact time (usually 30 min) between the chlorine and the wastewater
also is needed to provide good disinfection. Usually, longer contact
times are more important than higher residuals in wastewater treatment.

In breakpoint chlorination, the system must be able to meet quick
changes in ammonia nitrogen concentrations, chlorine demand, pH, alkalinity
and flow. Failure to properly control chlorine dosage can result in
poor nitrogen removal, and chlorine overdoses. Overdoses of chlorine are
a direct waste of this chemical and cause problems in adjusting the
operation of the dechlorination equipment. Overdoses also can cause the
direct discharge of high concentrations of chlorine residuals to the
receiving water, and can result in the undesirable formation of NC13.

Usually, a base chemical is added to the breakpoint process to
neutralize some of the acidity resulting from the chlorine addition. The
base requirements depend on wastewater alkalinity, individual treatment
processes used before breakpoint chlorination as well as effluent pH or
alkalinity restrictions by regulatory agencies.

Another consideration in breakpoint chlorination is dechlorination
to remove the chlorine residual from the final effluents before it is
discharged. Very often, dechlorination using sulfur dioxide or activated
carbon may be needed when the breakpoint chlorination process is used.

In most cases, control of breakpoint chlorination requires the use
of accurate and reliable automatic equipment to reduce the need for manual
process control by operators. However, the operator must give special
attention to this equipment and monitoring devices in order to insure their
proper operation.

135



Common Design Shortcomings and Ways to Compensate

Shortcomings

Big changes in effluent
chlorine residual when
chlorine flow proportion-
ing control device is
operating properly.

Short-circuiting in
chlorine contact
tank.

High residual chlorine
concentrations in the
effluent toxic to
aquatic life.

Sodium hypochlorite can-
not be stored for long
periods of time without
deteriorating.

Lack of mixing.

136

Solution

Install a continuous chlorine
residual analyzer to control
the feed rate automatically,
or use a closed loop system.

Make channels very narrow or
provide thorough baffling in
channel to insure complete
mixing and a sufficient
contact time.

Install dechlorinating systems
(activated carbon, hydrogen
peroxide, sulfur dioxide,
sodium metabisulfite).

If long storage periods cannot
be avoided, dilute the sodium
hypochlorite to slow down the
rate of deterioration, or use
liquid (gas) chlorine as an
alternate source.

Install mechanical mixer.



LET

TROUBL.ESHOOTING GUIDE

CHLORINATION

INDICATORS/OBSERVATIONS

PROBABLE CAUSE

CHECK OR MONITOR

SOLUTIONS

1. Low chlorine gas la. Insufficient number la. Reduce feed rate and la. Connect enough cylinders to ther
pressure at chlorina- of cylinders con- note if pressure system so that chlorine feed
tor. nected to system. rises appreciably rate does not exceed the with-

after short period drawal rate from the cylinders.

of time. If so, 1la

is the cause.

1lb. Stoppage or flow 1b. Reduce feed rate and 1b. Disassemble chlorine header

restriction between note if icing and system at point where cooling
cylinders and chlor- cooling effect on begins, locate stoppage and
inators. supply lines contin- clean with solvent.

ues.

2. No chlorine gas 2a. Chlorine cylinders 2a. Visual inspection. 2a. Connect cylinders or replace
pressure at chlorina- empty or not connect- empty cylinders.
[...]
happen if the proper aerobic conditions are maintained in the process.
Nitrification may be done in either one or two stages. In single-stage,
the carbon and nitrogen oxidation steps are combined in a single unit.

In two-stage systems, the carbonaceous oxidation is first carried out in
a separate unit, followed by nitrification in another unit.

Typical Design Criteria and Performance Evaluation

Activated Sludge--

In the activated sludge process, the degree of nitrification depends
on the sludge retention time (SRT - see activated sludge chapter). Figure
54 shows the effects of SRT on nitrification, oxygen requirements, and the
aeration time needed to obtain different SRT values. For single-stage
nitrification, temperatures of 18°C and a sludge age of at least 10 days
or an aeration basin loading ratio less than 0.25 lbs of BOD_ /day/1b of
MLVSS will usually work. In two-stage systems, the first stage activated
sludge system often is designed to produce an effluent BOD of less than
50 mg/l. Detention times of 4-5 hrs are common for the second stage basins.

Trickling Filters--

Nitrification in trickling filters depends on organic loading. Results
from several rock trickling filters are pictured in Figure 5%, For good
nitrification, loadings should be less than 5 lbs BOD/1000 cu ft/day.

Oxidation-nitrification can be done in a single-stage system using
synthetic-media trickling filters. BOD loading is the limiting factor
in this application. The following are common design and operating data for
this type of system:

25 mg/1
27 sq ft/cu ft (94% void volume)

Influent Ammonia-Nitrogen
Media Area

182



LB OXYGEN DEMAND, Ib BODs

REQUIRED AERATION DETENTION TIME, hrs

1 1 I ¥ 1 LI S ] )
2.0 J
a— — _—— e e e T
1.78¢ T -C )
WITH NITRIFICATION
7
7
15 | / -
//
s} / -
/ 20° ¢
1.0 // 10°C 1
0.75F -
0.5 1 L 1 1 1 1 1 1 1 i
) 2 4 6 8 10 12 14 16 18 20
SLUDGE RETENTION TIME, days
L ¥ L 1 ¥ ¥ ) T ) L
30 §- .
20 p
RAW WASTE —
— —
—
C ///
/
-~ 20°C
10 -
== NOTE: BASED ON MAXIMUM MLSS
CONCENTRATION OF 3000 mg/|
0 ] i 1 1 1 1 L L [ L
0 2 6 8 10 12 14 16 18 20 22
DESIRED SRT, days
Pigure 54, Required aeration time for varying SRT values.

183




100

@® NO RECIRCULATION
@ RECIRCULATION

1 kg/m3/day —62.4 Ib BODg/ 1000 cu ft/day]

60 |-

NITRIFICATION EFFICIENCY, percent

a0} .
o
".
20 | ® .
8
o ] 1 ] § . |
0 10 20 30 40 50

BIDg 1L.OAD, 1b/1000 cu ft/day

Figure 55. Effect of organic load on nitrification efficiency of rock-
media trickling filters.

184




Forced Draft Provided

Maximum BOD loading = 25 1b/1,000 cu ft/day
Recycle to maintain minimum flow of 0.5~1 gpm/sqg ft
to keep media from drying out

For nitrification of secondary effluents in a two-stage system, the
contact time in the filter becomes most important. For this type of
system, following are typical criteria:

]

Influent BOD

Influent Ammonia~-Nitrogen

Media Area

Recycle to maintain constant flow
for media depth of 21.5 ft

50 mg/1
25 mg/1
27 sq ft/cu ft (94% void volume)

]

The following flow rates may be used to obtain the desired performance:

Nitrification
Performance Flow Rate @ Wastewater Temp. Shown
65°F 44°F
90% 0.5 gpm/sq ft 0.5 gpm/sq ft
85% 0.75 0.65
80% 1.0 0.75
75% 1.5 0.85

The ABF system can provide complete nitrification at average loadings
of 200-250 1lbs BOD/1,000 cu ft/day (with peaks of 450 1lbs BOD/1,000 cu ft/day)
with an aeration basin detention time of 3-4 hrs. Common design data are
listed in Table 17,

Rotating biological contractors (RBC) also may be used in single-stage
or two-stage nitrification systems. As the rotating discs operate in
series, organic matter is removed in the first disc stages and following
stages are used for nitrification. Figure 56 shows design based on hydraulic
loading. When the ammonia concentration exceeds the maximum ammonia con-
centration on the appropriate BOD curve, the curve for the ammonia concentra-
tion is used. The nitrifying ability of the discs is relatively constant
when the temperature is between 15 and 26 C. Temperature correction factors
are used to adjust the hydraulic loadings in Figure 57 for any wastewater
temperature lower than 13 C. The RBC process may also be used to nitrify
secondary effluents. Figure 58 shows design and performance for nitrifi-
cation systems using 4 stages of discs. This is the most common type of
system used for nitrification of secondary effluents.

The final clarifier overflow rate usually is kept at a peak hourly rate
of no more than 1,000 gpd/sq ft with a minimum depth of 12 ft and equipped
with a surface skimmer. Sludge return usually should not be greater than
100% of the average daily flow. Rising sludge caused by denitrification has

185



TABLE 17.

DOMESTIC WASTEWATER WITH ABF PROCESS

GENERAL DESIGN PARAMETERS FOR NITRIFICATION OF

Typical Range
Parameter Units value
Effluent criteria
5-day BOD mg/1 15 5-30
Suspended solids mg/1 20 15-30
NH3-N mg/1 1.0 0.5-2.5
Bio-cell parameters
Organic load 1b BODS/day/lOOO cu ft 200 100-350
Media depth ft 14 5-22
BOD5 removal % 65 55-85
Hydraulic parameters
Bio-cell recycle * 1.5 9 0.5-2.0 Q
Sludge recycle * 0.5 9 0.3-1.0 Q
Bio-cell flow * 3.0 9 2.3-4.0 Q
Bio-cell hydraulic gpm/sq ft 3.5 1.5-5.5
load
Aeration parameters**
Detention time* hr 3.5 2.5-5.0
Organic load 1b BOD_/day/1000 cu ft 25 20-40
Ammonia load 1b NH_-N/day/1000 cu ft 10 5.0-15.0
F/M 1b BO 5/day/lb MLVSS 0.13 0.1-0.2
MLVSS concentration mg/1 3000 1500-4000
MLSS concentration mg/1 4000 2000-5000
Carbonaceous oxygen*** 1o 02/lb BOD5 1.4 1.2-1.5
Clarifier parameters
Overflow rate gpd/sq ft 600 300-1200
Solids loading 1b/hr/sq ft 1.0 0.5-2.0
Return sludge % 1.5 1.0-3.0
concentration
Sludge production 1b VS/1b BOD5 removed 0.45 0.30-0.55
* Based on design average flow and secondary influent BOD 150 mg/1.

** Based on aeration BOD

loading after bio-cell removal.

5

*** Total oxygen utilization = carbonaceous oxygen + 4.6 1lb 02/1b NH_-N

oxidized.

186

3



100 —— 250 —150——T120-100T 80~\| T T T
INLET BODg CONCENTRATION,
mg/1
< o5 | MAXIMUM AMMONIA N
: NITROGEN CONCENTRA—
@ TION, mg/!
4
_" -
2 2 |
>
o
=
w
[+ 4
z 85 | 1
w
Q
&
e TEMPERATURE > 13°C \ \ N
: 80 | \ \ 1
z REGION OF \ \
= UNSTABLE
3 NITRIFICATION—/\’ \ 4
< 15} [
(1 gpd/sq ft—=412 /m2/day) \‘ \
70 ! L 4 . \‘
0 0.5 1.0 1.5 2.0 2.5 3.0 3.5 4.0

HYDRAULIC LOADING, gpd/sq ft

Figure 56, Design criteria for single-stage nitrification with

rotating biological discs.
T T Y T Y T T T T T

85

AMMONIA NITROGEN REMOVAL,PERCENT -

2.5-90

95
99

1.5

1.0 +

TEMPERATURE CORRECTION FACTOR

0 i 1 1 1 i 1 1 1 1
4 5 6 7 8 9 10 11 12 13

WASTEWATER TEMPERATURE, C

Figure 57. Temperature effects on single-stage nitrification with rotating
biological discs.

187




100

INLET AMMONIA NITROGEN
CONCENTRATION, mg/1

1 gpd/sq ft= 412 /mz/day

o5k
s 90
e
g
4
<
3
2 et
w
[+ o
2
w
3
€ s8o0f
L
4
<
4
[*}
£ st
<
70}
65
0

HYDRAULIC LOADING, gpd/sq ft

RELATIVE CAPACITIES
FOR STAGED OPERATION
(90-95% Nitrification)

No. Stages  Relative Capacity Conditions
1 0.60 Temperature > 13°C
2 0.80 BODg <20 mg/I
3 0.90
4 1.00
6 1.07

Figure 58, Design relationships for a 4-stage RBD process treating

secondary effluent.

188




sometimes been a problem in nitrification systems, especially with warm
wastewaters. The following are control measures for preventing floating
sludge:

provide rapid sludge removal in clarifier tank design to
prevent bubbles from forming,

. provide flexibility in influent feed points (e.g., change from
step aeration to plug flow in warm weather periods),

. chlorinate the return activated sludge to control sludge bulking
and to reduce the sludge volume index. This will allow more
rapid sludge removal from the clarifier.

The following is an example of how to evaluate the performance of
different nitrification systems using the information just provided:

1. Define the type of biological system used at the treatment
plant and any necessary design information.

Type of Plant Rock Media Trickling Filter
No. of Stages 1 3
BOD_ Loading 10 1b/1000 ft~/day
Ammonia Nitrogen Content
Influent 25 mg/1
Effluent 10 mg/1

2. Determine the nitrification efficiency of the system.

(Influent NH_, - Effluent) x 100

3
Influent NH

3
(25-10) x 100
25
= 60%

% Nitrification

3. Compare the 60% removal with the average performance curve in
Figure 55. The actual nitrification is very close to the expected
value. This would mean that the nitrification system is working
very well.

The evaluator should refer to the section of this manual about the
process used for nitrification (activated sludge section, for example) for

detailed information on process evaluation.

Control Considerations

There are several very important factors controlling the nitrifica-
tion process.

pH has a major effect on the rate of nitrification, with wvalues of

189



about 8.5 usually best. At pH 7, nitrification rates are often 50% of those
at pH 8.5. Sudden decreases in pH also produce bad effects on nitrification.
The nitrification process itself can lower the pH to undesirable levels.
About 7.14 mg of alkalinity as CaCO, is removed per mg of ammonia nitrogen
oxidized. In many wastewaters theré is not enough alkalinity to leave a
good residual for buffering the wastewater during the nitrification process.
Because of the effect pH has on nitrification, it is very important to
provide enough alkalinity in the wastewater to balance the acid produced

by nitrification. Caustic or lime addition may be needed to help add
alkalinity to moderately alkaline wastewaters.

ghe rate of nitrification is also affected by temperature. The rate
at 10°C is about one-half of the nitrification rate at 20 C.

The concentration of dissolved oxygen (DO) also has a major effect on
the rates of nitrification. Nitrification can occur at DO levels of 0.5
mg/l, but at much lower rates than at higher DO levels.

The following heavy metals and organic compounds are toxic to nitrifying
bacteria:

Organics Inorganics
Thiourea Zn -1
Allyl-thiourea OCN_l
8-hydroxyquinoline clo
Salicyladoxine Cu
Histidine Hg
Amino acids Cr
Mercaptobenzthiazole Ni
Perchloroethylene Ag
Trichloroethylene

Abietec acid

Common Design Shortcomings and Ways to Compensate

Shortcomings Solution

1. Aeration system not sized 1. Install flow equalization facilities

for maximum hourly ammon- to moderate peak conditions or
jum load with resultant install added aeration capacity
loss of nitrification to meet peak hourly BOD and
efficiency during peak nitrogenous load.

load periods.

2. Drop in pH because no 2. Install lime or sodium bicarbonate
means provided for addition feeders and pH probes in aeration
of alkalinity to aeration basin.

basins to offset loss of
alkalinity from nitrifi-
cation reaction.

120



Shortcomings

No means provided to 3.
return secondary

clarifier skimmings

to aeration (nitrification)
basin.

Inadequate sludge return 4,
capacity to prevent
denitrification in final
clarifier with resultant
rising sludge.

Solution
Add line to return skimmings

as required to maintain adequate
nitrifier population.

Increase sludge return
capacity.

1o1



TROUBLESHOOTING GUIDE

Z61

NITRIFICATION
INDICATORS/OBSERVATIONS PROBABLE CAUSE CHECK OR MONITOR SOLUTIONS

1. Decrease in nitrifi- la. Need more alkalin- |. la. Alkalinity in efflu-| la. If alkalinity less than 30 mg/l
cation unit pH with ity to offset nitri- ent from nitrifi- start addition of lime or
loss of nitrification fication acidic cation unit. sodium hydroxide to nitrifi-

effects. cation unit.

1lb. Addition of acidic 1b. Raw waste pH and 1b. Initiate source control.
wastes to sewer alkalinity. ’
system.

2. Inability to com- 2a. Oxygen concentra- 2a. Minimum DO in nitri-} 2a. Increase aeration supply or

pletely nitrify. tions are limiting fication unit should decrease loading on nitrifi-
nitrification. be 1 mg/l or more. cation unit.
2b. Cold temperatures 2b. Decrease loading on nitrifica-
are limiting nitri- tion unit or increase biologi-
fication. cal population in nitrification
unit.
2c. Increases in total 2c. Current influent 2c. Place added nitrification units
daily influent nit- nitrogen concentra- in service or modify pre-
rogen loads have tions. treatment to remove more
occurred. nitrogen.
2d. Biological solids 2d. SRT should be 2d. 1. Decrease loading on nitrifi
too low in nitrifi- greater than 10 days cation unit and decrease
cation unit. and in cold tempera- wasting or loss of sludge
tures may need to be from nitrification unit.
greater than 15 2. Add settled raw sewage to
days. nitrification unit to gen-
erate biological solids.
2e. Peak hourly ammoni- 2e. Install flow equalization sys-
um concentrations tem to minimize peak concen-
exceed available trations or increase oxygen
oxygen supply. supply.

3. In 2-stage act. 3. Nitrification is 3. Nitrates in first 3. Transfer sludge from first
sludge system, SVI of occurring in first stage effluent. stage to second and maintain
nitrification sludge stage. lower SRT in first stage.
is very high (>250).




TROUBLESHOOTING GUIDE

NITRIFICATION

INDICATORS/OBSERVATIONS

PROBABLE CAUSE

CHECK OR MONITOR

SOLUTIONS

€61

4. Loss of solids from
final clarifier.

{See activated sludg

b and secondary clarifier s¢

ctions).

5. Loss of solids from~’
trickling filter or
RBC.

(See trickling filte

k and RBC sections).




DENITRIFICATION

Process Description

If bacteria come in contact with a nitrified element, and there is no
oxygen, nitrates are reduced to nitrogen gas ("denitrification"). In this
form, the nitrogen will escape as a gas from the wastewater.

Denitrification can be done either in an anaerobic activated-sludge
system (suspended growth system) or in a columnar system (fixed-film system).
With good biological treatment upstream, there is not much oxygen-demanding
material left in the wastewater by the time it reaches denitrification. The
denitrification will occur only if there is an oxygen demand when no oxygen
is present in the wastewater. Usually, an oxygen-demand source must be
added to reduce the nitrates quickly. The most common method of supplying
the needed oxygen demand is to add methanol. About 3 mg/l of methanol are
added per 1 mg/l of nitrate-nitrogen.

Suspended growth reactors used for denitrification are mixed mechan-
ically only enough to keep the bio-mass from settling. Too much mixing
will add unwanted oxygen.

Submerged filters using different kinds of media may be used for
denitrification. Usually, a fine media (2-4 mm) is used in a downflow,
packed bed. This system not only denitrifies the wastewater, but also
filters the effluent. Another system uses a fluidized sand bed where waste-
water flows upwards through a bed of small media such as activated carbon
or sand at a rate which causes the bed to fluidize. The small media provides
a large surface for the denitrifying bacteria to grow on.

Typical Design Criteria and Performance Evaluation

Suspended growth reactors are usually designed as plug-flow units to
prevent short circuiting. Submerged mechanical mixers (0.25~0.5 hp/1000
cu ft) are usually used for mixing. Detention times often range from 1-3
hours, depending upon cold weather conditions and nitrogen concentrations.

About 3 mg/l of methanol usually is fed per mg/l of nitrate-nitrogen.
Other materials also have been used, but some cause greater sludge production
than others. For example, about twice as much sludge is produced per mg
of nitrogen reduced when saccharose is used instead of methanol. On the
other hand, acetone and acetate produce about the same amount of sludge as
methanocl. Low-nitrogen industrial wastes (such as brewery wastes) also
have been used when available. The amount of methanol fed (or other oxygen
demand source) must be carefully controlled since too much would result in a



residual BOD in plant effluent. The feed rate should be automatically
controlled by the incoming nitrate concentration. Flow pacing usually
doesn't work because of changes in nitrate concentrations. Unless methanol
removal is provided, excess methanol doses will cause methanol to appear in